

Appendix C

Report Number 610.17054

Page 1 of 1

FIELD MEASUREMENT OF IMPACT SOUND INSULATION OF FLOOR – SAMPLE 2

Field Measurement of Impact Sound Insulation of Floor

Location: 602/117 Murray Street, Pyrmont
Client: Premium Floors Australia
Partition: Floor separating open plan living areas

Meas Date: 20 December 2016
Project: 610.17054
System Reference: N/A

Sending Room: Unit 602, Open plan living area

Receiving Room: Unit 502, Open plan living area

Wall/Floor Construction:

1	Unilin Click LVT 4.5 mm	4.5 mm
2	Unilin 1mm LVT Underlay	1.0 mm
3	Concrete slab	180.0 mm
4	Hard set ceiling against concrete soffit	

Total Thickness:

185.5 mm

Comment: Sending room unfurnished and bare. Tested sample size: 1m x 1m. Ceiling construction as per Section 4.

Test method in general accordance with ISO 140-7

Calculation of single number ratings in accordance with ISO 717-2

